

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-03-16 19:09:14

Date of Next Testing: 2030-03-15 19:09:14

Product Name: **18NR-AO Active Opaque Titania Paste**

CAS Number:

Specifications & Purity:

Lot #: B2627574

SKU #: **N494300**

Version **2**

Analysis #: **623373**

Storage Temperature: Protected from light, Room temperature

Parameter	Limit Values	Result
TiO ₂	25.8-28.2 (%)	27.30000 %
Viscosity(40s-1)	40000-55000 (mPa·S)	46300.00000 mPa·S
Crystal structure(anatase)	> 99 (%)	99.20000 %
Appearance(N494300)	Cream paste	Cream paste



John Su
QA & QC Manager